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Objectives

After completion of this activity, pharmacists will
be able to

1. Describe the recommended antithrombotic
management strategy of a patient with prior
history of VTE receiving anticoagulation
presenting for PCI

2. Describe the recommended antithrombotic
management strategy of a patient with AF
receiving anticoagulation who now needs PCI

3. Describe the recommended antithrombotic
management strategy of a patient on antiplatelet
therapy presenting with either new VTE or new &=
diagnosis of AF f

Obijectives for pharmacy technicians may be found in the program information.
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Determination of Need

* 1 in 4 individuals will develop AF In their
lifetime.

« CAD occurs in 25% to 35% of individuals with
AF.

« More than 10% of patients with AF require APT
at some time.

* The incidence of VTE is 1 to 2 per 1000 person
years.

« Pathophysiologic link between CAD and VTE
with common need for antithrombotic therapys==




Triple Antithrombotic Therapy

« Anticoagulation plus dual antiplatelet therapy
(DAPT)

* DAPT is low-dose aspirin plus a P2Y ;, inhibitor
(either clopidogrel, ticagrelor or prasugrel)

* Historical rationale was that oral
anticoagulation (OAC) was not sufficient for
preventing stent thrombosis following PCI and
similarly antiplatelet therapy was not sufficient
for early treatment of VTE




Triple Antithrombotic Therapy

« Adding a single antiplatelet therapy (SAPT) increases
major bleeding risk

« Meta-analysis of 10 studies (Dentali et al)
* OR major bleedingl.43

. Nc1 b%nefit in arterial TE reduction (except in mechanical heart
valve

« Addition of DAPT to OAC further increases the risk of
major bleeding 2- to 3-fold

* As high as 2.2% at one month and 4%-12% at one year

* Double antithrombotic therapy with DOAC plus either aspirin
or P2Y ;, inhibitor

. Multlple published meta-analysis of 4 large DOAC PCI AF trials

Als)somated with increased risk of major bleeding (RR 1.69 Gargiulo et
al.

* Nonsignificant excess of MACE

* DOAC plus SAPT lower risk of bleeding than VKA plus DAPT
(Capodanno et al.)

Dentali F, et al. Arch Intern Med. 2007 Jan 22;167(2):117-24. Gargiulo G, et

al. Eur Heart J. 2019 Dec 7;40(46):3757-3767. Capodanno D, et al. ] Am
Heart Assoc. 2020 Aug 18;9(16):e017212.




17 1:I88 8 Randomized Trials of Dual Versus Triple Therapy for AF and PCI (29-33)

Trial Name WOEST PIONEER AF-PCI RE-DUAL PCI AUGUSTUS ENTRUST-AF PCI
Patients enrolled n =573 n=2124 n=2725 n= 4614 n = 1506
Trial design Open-label, Randomized Open-label, Randomized Open-label, Randomized 2w 2 factorial randomized*® Open-label, Randomized

Treatment arms

Predominant P2Y i

Duration of ASA use
in dual
therapy arm

Follow-up

Indication for OAC
therapy

Indication for APT

Group 1: VEA (INR per
indication) + P2Y i vs.

Group 2: VKA (INR 2.0) 4
aspirin ++ P2Y

Clopidogrel

4 hours

12 months

AF (69%)
Mechanical valve (10%)

PCl for ACS (=28%)
PCl for SIHD (=72%)

Group 1: Rivaroxaban
(15 mg daily) + P2¥4 vs.
Group 2: Rivaroxaban
(25 mg twice daily) 4
aspirin + P2Y,a0 vs.
Group 3: VKA (INR 2-3) 4
aspirin + P2Yy.i'

Clopidogrel
72 hours

12 months

AF (100%:)

PCI for ACS (=50%)
PCI for SIHD (=49%)

Group 1: Dabigatran
(110 mg twice
daily) + P2Y i vs.
Group 2: Dabigatran
(150 mg twice
daily) + P2Y i vs.
Group 3: VEA (INR 2-3) 4
aspirin (1-3 months) 4
P2Yqai

Clopidogrel
1.6 days

14 months

AF (100%:)

PCl for ACS (=50%)
PCI for SIHD (=50%)

Group 1: Apixaban (5 mg
twice daily) + P2Yqai vs.

Group 2: Apixaban (5 mg
twice daily) + aspirin 4
P2yl vs.

Group 3: VEA (INR 2-3) 4
P2yl vs.

Group 4: VKA (INR 2-3) 4
aspirin 4+ P2¥i*

Clopidogrel
7 days

& months
AF (100%:)

PCl for ACS [ =37%)

PCl for SIHD ( =39%)

Medical treatment for ACS
(=24%)

Writing Committee, Kumbhani DJ, et al. ] Am Coll Cardiol. 2020 Nov
26:50735-1097(20)36615-8. doi: 10.1016/j.jacc.2020.09.011. Epub ahead

of print.

Group 1: Edoxaban
(60 mg daily) + P2Y i
Vs,

Group 2: VEA (INR 2-3) 4
aspirin (1-12
manths) + P2Y i

Clopidogrel
5 days

12 months
AF (100%)

PCI for ACS (=52%)
PCI for SIHD (= 48%)

'Cy
S,

\\a‘-“ and Pharmr?
45




¥ V:IlB B Randomized Trials of Dual Versus Triple Therapy fhr AF and PCI (29-33)

Trial Name

WOEST

PIONEER AF-PCI

RE-DUAL PCI

AUGUSTUS

ENTRUST-AF PCI

Primary outcome
event rate(s),
(HR; 95% CI)

Primary ischemic/
thrombotic
endpoint

Event rate for
primary ischemic/
thrombotic
endpoint (HR;
95% CI)

TIMI major bleeding
(HR; 95% CI)

19.4% vs. 44, 4%;
(0.36; 0.26-0.50)

Death,

MI, stroke, target vessel
revascularization, and
stent thrombosis

M.1% vs. 17.6%;
(0.60; 0.38-0.94)

3.2% vs. 5.6%;
(0.56; 0.25-1.27)

Group 1 vs. 3

16.8% vs. 26.7%;
(0.59; 0.47-0.76)

Group 2 vs. 3

18.0% vs. 26.7%;
(0.63; 0.50-0.80)

Death from cardiovascular
causes, MI, or stroke

Group 1 ws. 3

6.5% vs. 6.0%;
(1.08; 0.69-1.68)

Group 2 vs. 3

5.6% vs. 6.0%;
(0.93; 0.59-1.48)

Group 1 wvs. 3

21% ws. 3.3%;
(0.66; 0.33-1.31)

Group 2 vs. 3

1.9% vs. 3.3%;
(0.57; 0.28-1.16)

Dabigatran 110 mg twice
daily vs. WTT 15.4% wvs.

26.9%; (0.52; 0.42-0.63)

Dabigatran 150 mg twice

daily vs. WTT 20.2% vs.
25.7%; (0.72; 0.58-0.88)

Death, Thromboembolic
events (M, stroke, or
systemic embolism), or
unplanned
revascularization

Dabigatran 110 mg
twice daily vs. WTT
15.2% wvs. 13.4%;
(1.13; 0.90-1.43)
Dabigatran 150 mg
twice daily vs. WTT
11.8% vs. 12.8%;
(0.89; 0.67-119)

Dabigatran 110 mg
twice daily vs. WTT
1.4% vs. 3.8%;
(0.37; 0.20-0.68)
Dabigatran 150 mg
twice daily vs.
WTT 2.1% vs. 3.9%;
(0.51; 0.28-0.93)

Apixaban vs. VKA
10.5% vs. 14.7%;
(0.69; 0.58-0.81)
Aspirin vs. placebo
16.1% vs. 9.0%;
(1.89; 1.59-2.24)

Death or ischemic event
(stroke, MI, stent
thrombosis, or urgent
revascularization)

Apixaban vs. VKA
6.7% vs. 7.1%;
(0.93; 0.75-1.16)
Aspirin vs. placebo
6.5% vs. 7.3%;
(0.89; 0.71-1.11)

Apixaban vs. VKA
1.7% vs. 2.1%;
(0.78; 0.51-1.20)
Aspirin vs. placebo
2.4% vs. 1.3%;
(1.93;1.23-3.03)

Writing Committee, Kumbhani DJ, et al. ] Am Coll Cardiol. 2020 Nov

26:50735-1097(20)36615-8. doi: 10.1016/j.jacc.2020.09.011. Epub ahead

of print.

17.0% vs. 20%;
(0.83; 0.65-1.05)

Cardiovascular death,
stroke, systemic
embolic event, M, ar
definite stent
thrombosis

7% vs. 6%;
(1.06; 0.71-1.69)

2.0% vs. 3.2%,;
(0.62; 0.33-1.19)
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Trial Name

TABLE1 Continued

WOEST

PIONEER AF-PCI

RE-DUAL PCI

AUGUSTUS

ENTRUST-AF PCI

Stent thrombosis
(HR; 95% CI)

Cardiovascular
death
(HR 95% Cl)

1.4% vs. 3.2%;
(0.44; 014-1.44)

11% vs. 2.5%;
(0.43; 0.11-1.66)

Group 1 vs. 3

0.8% vs. 0.7%;
(1.20; 0.32-4 45)

Group 2 vs. 3

0.9% vs. 0.7%;
(1.44; 0.40-5.09)

Group 1 vs. 3
2.4% vs. 1.9%;
(1.29; 0.59-2.80)
Group 2 vs. 3
2.2% vs. 1.9%;
(1.19; 0.54-2 62)

Dabigatran 110 mg
twice daily vs.
WTT 1.5% vs. 0.8%;
(1.86; 0.79-4.40)

Dabigatran 150 mg
twice daily vs. WTT
0.9% vs. 0.9%;
(0.9% 0.35-2.81)

Dabigatran 110 mg
twice daily vs. WTT
3.8% vs. 3.2%
(117; 0.72-1.89)

Dabigatran 150 mg
twice daily vs. WTT
2.8% vs. 30%
(0.84; 0.47-1.51)

Apixaban vs. VKA
0.6% vs. 0.8%;
(0.77; 0.38-1.56)
Aspirin vs. placebo
0.5% vs. 0.9%;
(0.52; 0.25-1.08)

Apixaban vs. VEA
2.5% vs. 2.3%;

(1.05; 0.0.72-1.52)
Aspirin vs. placebo
2.3% vs. 2.5%;

(0.92; 0.63-1331)

1.1% vs. 0.8%;
(1.32; 0.46-3.79)

2.3% vs. 21%;
(1.06; 0.54-2.10)

Writing Committee, Kumbhani DJ, et al. ] Am Coll Cardiol. 2020 Nov
26:50735-1097(20)36615-8. doi: 10.1016/j.jacc.2020.09.011. Epub ahead

of print.
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Patient Case: i

&

Patient on OAC who J
now needs PCI PR

« JSIs a 71 year-old, 68 kg female with a past
history of HTN and AF treated with apixaban 5
mg PO BID. CrCl estimated with actual body
weight is 65 mL/min. She presents to the
hospital with NSTE MI and undergoes
uncomplicated PCI of the right coronary artery
with bivalirudin and placement of a DES. The
patient has no prior history of major bleeding 4
with OAC and is at low risk of bleeding. She is§
not considered high-risk for stent thrombosis. %




1. JS’s hospital discharge
antithrombotic regimen should be
(Chose one)

A. Apixaban, aspirin 81 mg, clopidogrel
B. Apixaban, aspirin 81 mg, ticagrelor

C. Apixaban, clopidogrel
D

. Bridged to warfarin (INR 2-2.5), aspirin 81
mg, clopidogrel

E. I’'m not sure.




2. The length of time JS should
receive either dual or triple
antithrombotic therapy (based on
your response to the prior
guestion) Is

A. 1 month

B. 6 months

C. 12 months

D. Greater than 12 months
E. I'm not sure.




General Principles

« Antithrombotic regimen should take into
consideration bleeding and ischemic risk (SIHD
versus ACS).

 “Overall, we recommend against the routine
use of triple antithrombotic therapy for most
patients.”




Scenario 1: Patient on OAC
requiring PCI

« Default stratcigy following PCI is dual antithrombotic therapy with
OAC and P2Y, inhibitor:

« DOAC is preferred post PCI (even in patients originally on VKA)
» Lower risk of major, fatal and ICH compared to VKA
« Simplicity of regimen
« Lack of need for bridging

 For prior VKA with good INR control, consideration to continuing
VKA (goal INR 2.0-2.5)
» Especially for CKD
« Continue aspirin until INR 2.0 or above.
 If AF high thrombotic risk, consider bridging.

« Clopidogrel preferred over ticagrelor and prasugrel

* Lower risk of bleeding
 Scarce data wit ticagrelor: reserve for patient with high risk of stenjg”
thrombosis 3
» Avoid prasugrel (4-fold increased risk of major bleeding as part ofii

regimen)




Scenario: Patient on OAC
requiring PCI

* Prior to PCI, the patient should receive 162-
325 mg aspirin followed by 81 mg/day
continued during hospitalization and
discontinued at hospital discharge for most
patients.

 Preferred stent type is DES

* Triple therapy reserved with aspirin for 30 days
In patients at high risk of stent thrombosis
low bleeding risk.




Scenario: Patient on OAC
requiring PCI

 For patients with AF and indefinite OAC

« Continue antiplatelet therapy (P2Y12 inhibitor
preferred) for one year post PCI

« Use clopidogrel for 6 months then either clopidogrel or
low-dose aspirin for another 6 months

* AFIRE trial supports discontinuation of APT at 12 months




Atrial Fibrillation and Ischemic events with Rivaroxaban
in patiEnts with stable coronary artery disease: AFIRE Study
A multicenter, prospective, randomized, open-label, parallel-group trial’

2200 patients with AF (CHADS,>1)
and stable CAD
Key inclusion criteria

€ Underwent PCl or CABG
more than 1 year earlier

Rivaroxaban Monotherapy
=) € Rivaroxaban 10 or 15 mg/day

*The level of rivaroxaban in blood samples obtained from Japanese patients
who were taking rivaroxaban at the 15-mg dose was similar to the level in
white patients who were taking the 20-mg dose.

€ Angiographically confirmed CAD (with

stenosis of >50%) not requiring ‘
revascularization

Combination Therapy
€ Rivaroxaban 10 or 15 mg/day
€ Single antiplatelet
Aspirin 81 or 100 mg/day,
Clopidogrel 50 or 75 mg/day, Prasugrel 2.5 or 3.75 mg/day

Key exclusion criteria
@ A history of stent thrombosis

@ Coexisting active tumor

mMN—Z00OZ>x

@ Poorly controlled hypertension

Yasuda S, Kaikita K, Akao M, Ako J, Matoba T, Nakamura M, Miyauchi K,
Hagiwara N, Kimura K, Hirayama A, Matsui K, Ogawa H; AFIRE
Investigators. Antithrombotic Therapy for Atrial Fibrillation with Stable
Coronary Disease. N Engl J Med. 2019 Sep 19;381(12):1103-1113.




Primary End Points

Primary efficacy end point ¥/ ;

» The composite of stroke, systemic embolism, myocardial infarction, unstable angina requiring
revascularization, or death from any cause

» Assessed noninferiority of rivaroxaban monotherapy, as compared with combination therapy
(noninferiority margin: 1.46 for the 95% Cl, with a power of 80%)

» Performed in the modified ITT population

Primary safety end point ¥ ;

» A closed testing procedure was conducted after assessment of primary efficacy endpoint

» To determine superiority of rivaroxaban monotherapy, as compared with combination therapy

» Major bleeding, as defined according to the criteria of the ISTH"

» Performed in the safety population

Sample size; Estimated that the enrollment of 2200 patients and the occurrence of at least 219 primary effj

\\ad and Ph"r-‘??,—;c
45

points were required. 1)

Yasuda S, et al. N Engl J Med. 2019 Sep 19;381(12):1103-1113.



Kaplan-Meier Estimates of

First Occurrence of Primary Efficacy Events

207
Combination therapy
g 5.75% per patient-year
=
Q
>
..“5 Monotherapy
Q .
E 4.14% per patient-year
s 107
£
2 HR, 0.72 (0.55 to 0.95)
& .
2 P<0.001 (noninf.)
=
v
*In the assessment for superiority
for the primary efficacy end
0 | | | | | | point (that was not prespecified),
0 6 12 18 24 30 36 the P value was 0.02.
No. at Risk Time to Event (Months)
Rivaroxaban monotherapy 1107 1071 984 774 518 309 89
Combination therapy 1108 1057 962 754 499 292 80

Yasuda S, et al. N Engl J Med. 2019 Sep 19;381(12):1103-1113.




Kaplan-Meier Estimates of
First Occurrence of Primary Safety Events

10
g . .
= Combination therapy
Q
@ 2.76% per patient-year
o
Q
- Monotherapy
=
2 1.62% per patient-year
o
2
2 HR, 0.59 (0.39 t0 0.89)
3 P=0.01 (sup.)
0 | | | I I I
0 6 12 18 24 30 36
Time to Event (Months)
No. at Risk
Rivaroxaban monotherapy 1099 1074 994 786 526 312 89
Combination therapy 1099 1055 962 750 506 294 80

Yasuda S, et al. N Engl J Med. 2019 Sep 19;381(12):1103-1113.




Scenario 1: Patient on OAC
requiring PCI

 For patients with AF and indefinite OAC

 For patients at high risk of bleeding antiplatelet
therapy may be discontinued
« SIHD (no ACS for prior 12 months) after 3 months
« ACS after 6 months

e If BMS, at least one month of SAPT

« Add PPI or H2 blocker for patients taking = 2
antithrombotic agent

 Remember to discontinue when patient APT Is
discontinued.




Figure 2. Patient With AF on OAC Who Now Needs PCI: Post-Procedure and Long-
Term Management of /ﬁntithrombotic Therapy |

§ __—prestarT IEEED —— RESTART pre-PCI
DOAC!
poAcT T
§' preferred . & INI-TII_\TE
e ¢ - e
a ~—— inmate £ PGS — P2y, %

Start or continue “ g H, Blocker

Can add ASA 81 mg dally for imited pericd of time [as part of tripie therapy) it thrombotic risk 1S high and bleeding rsk 1S low

I I

Writing Committee, Kumbhani DJ, et al. ] Am Coll Cardiol. 2020 Nov 26:50735-1097(20)36615-8. doi:

10.1016/j.jacc.2020.09.011. Epub ahead of print.
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:.: : (clopidogre! (clopidogrel
5 g proferred) praferred)
% E 6 Continue Continue
B Cantinue OAC 0AC
1 5‘3 P2Y,J
S OR
) = switch to
2
E ASA
for 6-12 months
12
sTOP"' Continue STOP™" Continue
indefinitely indefinitely




3. JS’s hospital discharge

antithrombotic regimen should be
(Chose one)

A. Apixaban, aspirin 81 mg, clopidogrel
B. Apixaban, aspirin 81 mg, ticagrelor

C. Apixaban, clopidogrel
D

. Bridged warfarin (INR 2-2.5), aspirin 81 mg,
clopidogrel

E. I’'m not sure.




3. JS’s hospital discharge

antithrombotic regimen should be
(Chose one)

A. Apixaban, aspirin 81 mg, clopidogrel
B. Apixaban, aspirin 81 mg, ticagrelor

C. Apixaban, clopidogrel
D

. Bridged warfarin (INR 2-2.5), aspirin 81 mg,
clopidogrel

E. I’'m not sure.




4. The length of time JS should
recelve dual antithrombotic Is

1 month

6 months

12 months

Greater than 12 months
I’'m not sure.

moowpr




4. The length of time JS should
receive dual antithrombotic
therapy Is

1 month

6 months

12 months

Greater than 12 months
I’'m not sure.

moowpr




Scenario 2: Patient on APT
with new VTE

. ICf)Rr(i:mary prevention of ASCVD, discontinue APT, use

 For prior stroke/TIA, stop APT start OAC

* |f cerebrovascular disease with carotid endarterectomy,
carotid stent or PAD with peripheral stent, use APT for
up tol-3 months post stent (in addition to OAC)

* |f history of CABG, use APT plus OAC if CABG <1
year ago.

* If SIHD
« With DES stent = 12 months ago, discontinue APT, use OAC
« With stent < 6 months use OAC plus clopidogrel

« With stent 6-12 months use OAC plus either clopidogrel g
aspirin 81 mg/day

* If ACS, use OAC plus clopidogrel




Patient Case: Patient Q%
with VTE on OAC who Repe
undergoes PCI *‘

* LT Is a 54 year-old obese male (110 kg, CrCl 88
mL/min) with a past history of well-controlled
Crohn’s disease on adalimumab who presented
with femoral DVT 4 months ago. He was treated
with rivaroxaban 15 mg PO BID for 21 days
followed by 20 mg PO dally. He tested negative for

antiphospholipid antibodies.

* He presents with STEMI and received a PCI with
DES placement in the left anterior descending
coronary artery ¢

* He is low-risk for bleeding (other than injection §
site)




5. LT's hospital discharge
antithrombotic regimen should be
(Chose one)

. Rivaroxaban, aspirin 81 mg, clopidogrel
. Rivaroxaban, clopidogrel

. Aspirin 81 mgq, ticagrelor

. None of the above.

. I’'m not sure.

moO ® >




6. In the absence of a need for
APT, how long is anticoagulation

indicated for prevention of VTE In
LT?

3 months
3-6 months
12 months
Indefinitely
I’'m not sure.

moowpr




/. The length of time LT should
receive either dual or triple
antithrombotic Is

1 month

6 months

12 months

. Greater than 12 months
I’'m not sure.

moow2»




8. If rivaroxaban is administered
with APT, what would be the
appropriate dose of rivaroxaban
for LT at hospital discharge
following PCI

A. 15 mg PO daily with food
B. 20 mg PO dalily with food
C. 10 mg PO daily with or without food




Scenario 3: Patient with VTE

on OAC who now needs PCI

 Reassess the duration of OAC for VTE

« 2020 ASH Guidelines: indefinite OAC for most
patients with chronic risk factors, active cancer or
unprovoked VTE

« 3-6 months for transient risk factors (called “time-
limited” course)

« Balanced by risk factors for bleeding

 Reassess risk/benefits of indefinite OAC at
least annually

Ortel TL, et al. American Society of Hematology 2020 guidelines for
management of venous thromboembolism: treatment of deep vein
thrombosis and pulmonary embolism. Blood Adv. 2020 Oct 13;4(19):4693-

4738.




2020 ASH VTE Guidelines

Diagnosis of DVT/PE
Decision point for (1) stopping anticoagulation,
or (2) continuing for secondary prevention
Initial Management

_— |

Primary Treatment Secondary Prevention

| e 3 {0 6 MONthS e————-€— Planned indefinite duration —e—t

First 5-21 days after diagnosis

Figure 1. Time frame of the decisions. Initial management (yellow box) spans the
first 5 to 21 days following diagnosis of a new VTE and includes issues conceming
whether the patient can be treated at home or requires admission to the hospital,
use of thrombolytic therapy, whether an IVC filter needs to be placed, and initial
anticoagulant therapy. Primary treatment continues anticoagulant therapy for 3 to

6 months total and represents the minimal duration of treatment for the VTE. After
completion of primary treatment, the next decision concerns whether anticoagulant
therapy will be discontinued or if it will be continued for secondary prevention of
recurrent VTE. Typically, secondary prevention is continued indefinitely, although

patients should be reevaluated on a regular basis to review the benefits and risks of

nd Ph
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continued anticoagulant therapy. Our choice of terminology reflects the distinct
clinical intentions of the different phases of VTE management, linking them to
important clinical decisions addressed in the guidelines, rather than using terms
reflecting the relative duration of therapy.

Ortel TL, et al. Blood Adv. 2020 Oct 13;4(19):4693-4738.



2020 ASH VTE Guidelines

* Primary treatment for
3-6 months in all patients
 Discontinue
anticoagulation after
primary treatment in
patients with a transient
risk factor.

* Indefinite anticoagulation
recommended for most
patients with unprovoked
VTE or chronic risk factors

Ortel TL, et al. Blood Adv. 2020 Oct 13;4(19):4693-4738.

Table 3. Risk factors and venous thromboembolism

Transient risk factors (risk factors that resolve after they have provoked VTE)*

Major transient risk factors (occur within 3 mo of VTE diagnosis); examples
include:

Surgery with general anesthesia for =30 min
Confined to bed in hospital for =3 d with an acute illness (“bathroom privileges” only)
Cesarean section

Minor transient risk factors (occur within 2 mo of VTE diagnosis); examples
include:

Surgery with general anesthesia for <<30 min

Admission to hospital for <3 d with an acute illness

Estrogen therapy (eg, oral contraceptives, hormone replacement therapy)
Pregnancy and puerperium

Confined to bed out of hospital for =3 d with an acute illness

Leg injury associated with decreased mobility for =3 d

Chronic (persistent) risk factors (risk factors that persist after the development
of VTE)t

Active cancer (eg, ongoing chemotherapy; recurrent or progressive disease)
Inflammatory bowel disease

Autoimmune disorders (eg, antiphospholipid syndrome, rheumatoid arthritis)
Chronic infections

Chronic immobility (eg, spinal cord injury)




9. In the absence of a need for
APT, how long Is anticoagulation
iIndicated for prevention of VTE In
LT?

3 months

3-6 months

12 months

Indefinitely
I'm not sure.

moow»




9. In the absence of a need for
APT, how long Is anticoagulation

indicated for prevention of VTE In
LT?

A. 3 months

B. 3-6 months
C. 12 months
D. Indefinitely
E. I'm not sure.




Scenario 3:
Patient with VTE on OAC who
undergoes PCI

 DOAC preferred over VKA
* Lower risk of major bleeding in VTE
« Switch patient on VKA to DOAC

« Rarely, AKI with resulting renal dysfunction post PCI
could necessitate switch from DOAC to VKA

* For DOAC:Ss, If primary therapy complete (e.qg.
after 6 months) and indefinite therapy
Indicated, use appropriate DOAC dose.

» Apixaban could be reduced to 2.5 mg PO BID
* Rivaroxaban could be reduced to 10 mg PO dag




PATHWAY 6B
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Hatient with VIE who

= an indefinite AC

and has undergonea FCI

PCI for ACS (BM3/DES)

PCI for SIHD (DES)" ]
AC
P2yt
for & months
............ [clopidognal
preferred)
Consider reduced
B oo _ dose DOAC after
Continue B-12 months, ses
Py ﬂi“ Table 4
OR
switch to
for 6-12 months
sTOPY Continue
APT

l:""..:“l",ji"E
for 12 months
{clopldogrel
preferred)
Consider reduced
doze DOAC after
&-12 months, see
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sTOP* Continue
APT

Writing Committee, Kumbhani DJ, et al. ] Am Coll Cardiol. 2020 Nov

26:50735-1097(20)36615-8. doi: 10.1016/j.jacc.2020.09.011. Epub ahead

of print.




10. LT's hospital discharge
antithrombotic regimen should be
(Chose one)

. Rivaroxaban, aspirin 81 mg, clopidogrel
. Rivaroxaban, clopidogrel

. Aspirin 81 mgq, ticagrelor

. None of the above.

. I’'m not sure.
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10. LT's hospital discharge
antithrombotic regimen should be
(Chose one)

. Rivaroxaban, aspirin 81 mg, clopidogrel
. Rivaroxaban, clopidogrel

. Aspirin 81 mgq, ticagrelor

. None of the above.

. I’'m not sure.
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11. The length of time LT should
receive dual antithrombotic Is

1 month

6 months

. 12 months

Greater than 12 months
I’'m not sure.
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11.The length of time LT should
receive dual antithrombotic Is

1 month

6 months

. 12 months

Greater than 12 months
I’'m not sure.
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12.What Is the appropriate dose
of rivaroxaban for LT at hospital
discharge following PCI?

A. 15 mg PO daily with food
B. 20 mg PO dalily with food
C. 10 mg PO daily with or without food




12.What Is the appropriate dose
of rivaroxaban for LT at hospital
discharge following PCI?

A. 15 mg PO daily with food
B. 20 mg PO daily with food
C. 10 mg PO daily with or without food

Reduce to 15 mg PO daily with food in 2 months. @,



Questions?
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